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Diagnostic Criteria
Fasting glucose (FPG)≥126 mg/dl

or
One random glucose (RPG)≥200 mg/dl with diabetes symptoms

or
2 hour 75-gm OGTT (oral glucose tolerance test) ≥200 mg/dl
For diagnosis, 2 values must be obtained on separate days

1 . Obtain WT, HT, BP, A1c, fasting lipids, CMP, CCUA & Microalbumin
2 . Tobacco & ETOH hx   3 . EKG if not obtained in the last 5 yrs .
4 . Update immunizations, including PPD
5 . Foot exam   6 . Assess exercise status
7 . Begin ASA therapy; consider statin; ACEI or ARB
8 . Dispense meter and strips 
9 . Discuss mental health & sexuality
10 . Refer to DM educators/nutrition, IDMC (543-6133 or beeper #3140)

This guideline is designed
for the general use of most 
patients, but may need to
be adapted to meet the

special needs of a specific
patient as determined by

the patient’s medical 
practitioner .
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Oral Agent Therapy
Consider based on patient profile

Biguanide (glucophage)
Or

TZD (Rosiglitazone, Pioglitazone)
Secretagogue (Glimepiride, Glyburide)

Or
Short acting secretagogue (Repaglinide)

Insulin Therapy
1 injection: Glargine 
(basal) Start with 10 units at hs, 
Increase by 2-5 units q 4-7 days
(or 1-2 units/kg)
2 injections: NPH in a .m . and 
p .m . (can inject at hs or dinner-
monitor nighttime hypoglycemia
and FBS): 2/3 dose in a .m . 1/3
Dose in p .m .
4 injections: Glargine as basal
Humalog (lispro) as bolus with 
meals OR Regular 30 min a .c .; 
NPH BID with bolus at meals

To change from regular to 
Humalog, start with 1:1
Conversion;
Target FPG first, then PP’s 
Monitor for hypoglycemia
Taper oral meds as needed

Self-Monitoring Blood Glucose Targets
>50% of SMBG levels within target range

Patient to check glucose q day
Alternating the following times:

Pre-meal: 80-120 (80-140 in elders)
Post-meal: (2 hrs after start of meal)

80-140 (elders may require less strict range)
Bedtime: 100-140 mg/dl

No severe or nocturnal hypoglycemia
Combination Oral Agent therapy

Titrate over 2-3 months; 
reinforce MNT & activity, 
consider insulin therapy 

Consult with DM provider/educator
ANMC or Endocrinologist

Monitoring
Each visit: review SMBG log book
Obtain WT, HT, BP (goal <130/85 mmHg)
Foot check, nutrition ed, and tobacco & 
ETOH hx
Quarterly: HbA1c (goal <7 .0%), dietician 
Yearly:
CMP, U/A for microalbuminuria, fasting 
lipid profile, HDL>45 for males  HDL>55 
for females, LDL<100 mg/dl  TG<200 mg/
dl, complete neurovascular foot exam, 
dilated retinal exam, dental exam, 
influenza vaccine
Every 5-10 years: EKG every 5 years
PneumoVax every 6 years
Td every 10 years
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At goal FBG<140, 
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